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Certificate of Product Quality

Anhui Province

.P.R.China

China Baowu * Maanshan Iron & Steel Co., Ltd. Postcode:243003, Tel:400-680-1166
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Coil NO. Thickness| Width Length | Weight 103 103 102103 | 103 Y. S. T.S. |E.L.%| Both| Top | Bot Finish| Bot hard 1 bendi . ol t
() () m ) \WPa \Pa ardness| gloss ending| impact | impac
211110531B 0. 60 1,200 769 4.265] 39 3 1812 7 277 369 | 42.0 |132.3] 67 |65.3 20 5 H 68.0 0 9 / 50. 00
211110532B 0. 60 1,200 780 4.315| 39 3 812 7 277 369 | 42.0 |132.3] 67 |65.3 20 5 H 68.0 0 9 / 50. 00
211110533B 0. 60 1,200 780 4.320] 39 3 812 7 277 369 | 42.0 |132.3] 67 |65.3 20 5 H 68.0 0 9 / 50. 00
211110534B 0. 60 1,200 700 3.875] 39 3 1812 7 277 369 | 42.0 |132.3] 67 |65.3 20 5 H 68.0 0 9 / 50. 00
2111105358 0. 60 1,200 701 3.885] 39 3 812 7 277 369 | 42.0 |132.3] 67 |65.3 20 5 H 68.0 0 9 / 50. 00
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1. The duplicate should not be equally authentic as the original inspection certificate’s.
2.The steel grade is subject to the inspection certificate’s. Mﬂ
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